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S — WA CP505050 3V 3000mAh 9Wh

M5 4 AR Chinese

Name of Sample E e /
English

Bk 1119030031

Sample No.

EF R 24 HPCP R R A

Consignor /

Y b BRPUR SRR A )
Manufacturer /

AR T ik B H CeT kit gnl - R AbRAE T )

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

. KAE (XFRRIPEROLRS ROARET
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria’ ST/SG/AC. 10/11/Rev. 6 38.3
¥ Ly 3 e
Tl s (LIRS 5%
Appearance Blue Plastic film shell
A < £, A
Mg g B 4 2019-03-04 AR B 2019-03-18 ~ 2019-04-19
Accepted Date [est Date
KR B e EARLL s AR Sl ; ki s SRR B SR
= Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Forced discharge
LR, AT EAE (RT AR SYEEEE WG AMEAET )
ST/SG/AC. 10/11/Rev. 6 38. 3ARAEEEK .
AR SR

The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3 :

/AR @dte): \ 2019-04-22

£33 PHH0.77g o Lithium content:0. 774 K] 78 Hidf P imary Single Cell
* Battery. / | ) ’
Comment
£ Mo R / : R G AL
Consignor ‘ 430000
Address Post Code
Mok 1/ | W/] HH ’ﬁtz% % @ﬁ
Approver: w4 Checker: Compiler:

R

Title: FLE TRl (Vice chief engineer)

\
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Sl AN 1—\‘ E )~ 3~ l—\‘ i R 2 5~ - s
g | BRRA DA AARE IR ERS BRSR | KR4H | Sz
ame of Tes ;
No. e T Test Result Conclusion | Remark
A E CETEREER NN KRR
¥ERERER) T ST/SG/AC. 10/11/Rev. 6 38.3 RMT. 1 e
1 ! 2 UN Manual of Tests and Criteria See Appendix 1 {j\*% /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1[|° Passed
simulation h
BAE CETERBIER /SN R Er
Sl M) ST/SG/AC. 10/11/Rev. 6 38. 3 WHKT. 2 WML 2
2 b S e UN ‘V‘I?%nuefl of Tests z%nq (,ruer’la o See Appendix 2 ey /
Thermal test  |s7/5G/AC.10/11/Rev.6 Section 38.3 Test T.2 Passed
BAE COTERTRIERMEND R bR
7 FMD ST/SG/AC. 10/11/Rev. 6 38.3 RKT.3 | JLHK 3
3 i _ UN Manual of Tests and Criteria Se iy A
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 1.3 | C¢ "Ppendix 3 P;iﬁ 4 /
AN (R HaR R DB RA DT BRI
. ik U%ﬂ}g{)) ST{SGéAg. 12/11/};eé. §t38,_3 RIAT. 4 e A
& anual o ests an riteria : e 3 =
Shock ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.4| ¢ Appendix 4 Passed /
AW (LT R R RN ﬁtgﬁiﬂﬁﬁ
YN % FM) ST/SG6/AC.10/11/Rev. 6 38.3 RKT.5 | fLPHEK 5
5 . A UN Manual of Tests and Criteria S : b
External short [ST/S6/AC. 10/11/Rev. 6 Section 38.3 Test 1.5 | cc APpendix 5 P;Sfi y /
circuit
Ba N (K TaR DN R 5 AR A b
B FHit) ST/S6/AC. 10/11/Rev. 6 38.3 WRKT. 6 i -
6 o UN l@nuql of Tests and Lr}terla See Appendix 6 Ay e /
ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Wil
Ba B (O TIa R e I BT KA AT
A H FAH) ST/S6/AC. 10/11/Rev. 6 38.3 WRIKT. 8 LK T
il = ekl 5 UN Manual of Tests and (Jr%teria See Appendix 7 e /
Forced discharge |ST/s6/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
This space intentionally left blank
PR H
8 4
A R IRETREE : 21°C-22°C ; R ERBSE : /%
Tost Briitar et Ambient temperature:21°C-22°C:;Ambient humidity:/%
Condition
A A H /
s Test ltem
2 LA = = —
Subcontracted Test Se xRy | &K v R4 /
Condition Subcontracted | Name Post Code
Laboratory Hat / w75 y
Address Tel

8
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A% , BRTE LA | AR
No. Name of Test Items | A]titude simulation
Mo | HaRE BB B BEE A |5 054 | #A0E| S
%5 Sample Status RE T 5 RZE FF#¥, & | Mass Loss | Residual N%
Sample Mass ocv Mass ocv OCV  |Other
No. /g Al /g Y% 1% /% | Event
001 e 25.0881 | 3.12 | 25.0882 | 3.12 0.00 | 100.00 | ©
002 i 95,6266 | 312 ] 256261 | 3.13 0.00 | 100.00 | ©
003 i 24.8191 | 3.126 | ihs1s7 | 3.12 0.00 | 100.00 | ©
004 L 24.9465 | 3.12 | 24.9460 | 3.13 0.00 | 100.00 | ©
005 . 24.7940 | 3.12 | 24.7927 | 3.12 0.01 | 100.00 | ©
006 L 25.3960°] 8.12 | 253960 | 3,12 0.00 | 100.00 | ©
007 L 25.4917 | 3.12 | 25.4921 | 3.12 0.00 | 100.00 | ©
008 e 95.7471 | @13 | 25.7467 | 3.13 0.00 | 100.00 | ©
009 ool 25.1338 | & 18alo5 330 | 347 0.00 | 100.00 | ©
010 Gl 25.8985 | 3.13 | 25.8957 | 3.13 0.01 | 100.00 | ©
011 a4 [ / 25. 1282 / 0. 00 / 0
012 L o | 25T / 25. 7304 / 0. 00 / 0
013 il ned | 26,1829 / 26. 1627 / 0. 00 / 0
014 vl b | 25.7208 / 25, 7231 / 0. 00 i 0
015 ot e | 25.8B37 / 25. 8542 / 0. 00 7 0
016 c . | 25913 / 25.9131 / 0. 00 / 0
017 wi . vei |- ovem9 / 25. 6394 / 0. 01 / 0
018 s | B / 25. 1114 § 0. 03 / 0
019 L | e / 25. 3134 / 0.02 / 0
020 il ) . | 25504 / 25. 5940 / 0. 00 / 0

#iE: L-#F V-IRA DMKk R F-R2K -k, LRA. LA, LHEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No L.eakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) BRRE LA | AR
No. Name of Test Items Thatmal tast
Ha | HBRE RD Beine BBE A | 5 gap 4| M s
%5 Sample Status R Tk R FF3&%, /& | Mass Loss| Residual | L%
Sample Mass OoCcv Mass ocv OCV  |Other
No. /g A% /g AY% /% 1% Event
001 i g 25,0882 | ‘%12 jgsos11| 3.2 0.03 | 100.00 | o
002 W 25.6261 | 3.13 | 26.6198 | 3.21 0.02 | 100.00 | ©
003 o 24. 8187 3.124 £ 08116 | 3.21 0.03 100.00 | ©
004 i 24.9460 | 3.13 | 24.9386 | 3.21 0.03 | 100.00 | o©
005 e 24.7927 | 3.12 | 24.7855 | 3.21 0.03 | 100.00 | o
006 e 25. 3960 442"} 753888 | 3,21 0.03 | 100.00 | o
007 g 25.4921 | 3.12 | 25.4855 | 3.21 0.03 | 100.00 | o
008 ... o 25.7467 | @13 | 25.7403 | 3.21 0.02 | 100.00 | o©
009 e ] 25.1339 | 1280l 25 8069 | | 321 0.03 | 100.00 | o©
010 G 25.8957 | 3.13 | 25.8877 | 3.21 0.03 100.00 | o
011 o T e / 25. 1194 ! 0.04 / 0
012 b | 257802 / 25. 7227 / 0.03 / 0
013 il L |28 160 / 26. 1550 / 0.03 / 0
014 e SRR / 25. 7150 / 0.03 / o
015 et e | 258542 / 25. 8462 / 0.03 / 0
016 T R / 25. 9062 / 0.03 / 0
017 e / 25. 6322 / 0.03 / 0
018 B0 RREE / 25. 1041 / 0.03 / 0
019 0 D | P / 25. 3067 / 0.03 / 0
020 s AT J 25. 5863 / 0.03 / 0

HiE: -k V-IRA DMK R F-RK -k, LRA. LMK, LEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 3 MR B 4 AR &3
No. Name of Test Items Vibration
.l a2 ). -.
.5, FZk A RIEH] Before R /E After FRERE | RbwE L)
%5 Sample Status V% 3 FReE| KT FF#&- @, /& | Mass Loss | Residual | 3
Sample Mass oCcv Mass ocv ocv Other
No. /g /v /g A% 1% 1% Event
001 e 25.0811 | 3.21 | 250858 | 3.21 0.00 | 100.00 | o
002 B 25.6198 | 3.21 | 25.6245 | 3.21 0.00 | 100.00 | o
003 B 24.8116 | 3.21 | 24.8161 | 3.21 0.00 | 100.00 | o
004 i 24.9386 | 3.21 | 24.9434 | 3.21 0.00 | 100.00 | o
005 . 24.7855 | 3.21 | 24.7904 | 3.21 0.00 | 100.00 | o
006 Mk 25. 388640 O P05 GeR 0 91 0.00 | 100.00 | o
007 e 25.4855 | 3.21 | 25.4893 | 3.21 0.00 | 100.00 | o
008 i o 195.7403 | 321 | 257482 | 3.21 0.00 | 100.00 | o
009 il 25.1269 | 321 @095 L7k .2 0.00 | 100.00 | o
010 - 25.8877 | 3.21 | 25.8927 | 3.21 0.00 [ 100.00 | o
SEATE ‘ ‘
011 Pty serges 1EI g / 25. 1246 / 0. 00 / 0
012 e o b ) 7 25. 7274 / 0. 00 / 0
013 i L6, 55D / 26. 1600 / 0. 00 / 0
SEAT - -
014 B e 2B TA5D / 25. 7190 J 0. 00 / 0
015 s rae i B & DY) / 25. 8503 / 0. 00 £ 0
016 s B TR / 25. 9097 / 0. 00 / 0
017 o 8 R / 25. 6359 / 0. 00 / 0
018 i R bR / 25. 1084 / 0. 00 / 0
019 N T / 25. 3104 / 0. 00 / 0
020 paee o | 25.5863 / 25. 5903 / 0. 00 i 0

Bk LR VRA DA R FARK 0-RR. RRA. AMEA. TRL. FAL
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 AR B L A it
No. 4 Name of Test Items Shoek
7}%;{, kA K\Eﬁ\ﬁff Before R )G After ML 575"1’%‘%5; 40,
5 Sample Status KE | FRLE| AT FF ¥4, /& | Mass Loss | Residual | L%
Sample Mass ocv Mass oCVv oCcVv Other
Nigi. /g AY /g IV 1% 1% Event
001 ol 25.0858 | 3.21 | 25.0839 | 3.21 0. 01 100.00 | o
002 R 25.6245 | 3.21 | 256223 | 3.21 0. 01 100.00 | o
003 e 24.8161 | 3.21 | 24.8143 | 3.21 0.01 100.00 | o
004 . 24.9434 | 3.21 | 24.9415 | 3.21 0. 01 100.00 | o
005 B, T 24.7904 | 3.21 | 24.7887 | 3.21 0. 01 100.00 | o
006 e 25, 30 KOVSIRT | 25. SRR o 0. 01 100.00 | o
007 i . A B893| 301 | 25.488 | 3. A 0.01 100.00 | o
008 e 25.7442 | 321 | 257421 | 3.21 0. 01 100.00 | o
009 e 25.1307 | 3.21. | 25.1290 | 3.21 0.01 100.00 | o
010 o 25.8927 | 3.21 | 25.8901 | 3.21 0.01 100.00 | o
011 | puitaid o | 25%igds / 25. 1220 / 0.01 / 0
oMl S P R T O / 25. 7249 / 0. 01 / 0
| e g | | 26 1500 / 26. 1572 / 0. 01 # 0
014 punfﬁffcﬁwged 25. 7190 / 25,7178 / 0. 00 f 0
005 | il s ] 258503 / 25. 8486 / 0. 01 / 0
06 | sl s 1250007 / 25. 9086 / 0. 00 / 0
017 | purca® | 25.6359 4 25. 6347 / 0. 00 / 0
018 | ot | 25.1084 / 25. 1066 # 0. 01 / 0
018 | T | 25,8104 / 25. 3084 / 0. 01 / 0
00 et | 05500 / 25. 5889 / 0. 01 / 0

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 AR B 4 # ki o
No. Name of Test Items External short circuit
TR Bk A Mfﬁiﬁﬁiiim FRE
Sample No. Sample Status ’ C Other Event
001 Undtsehmeged 78.7 0
002 A 81. 1 0
003 Lndizﬂhiﬁ;ged 81.0 0
004 Undig{l:iged 8L.1 0
005 Undig{lﬁged 8L.3 0
006 Undifﬁﬁged 8.1 0
007 A 76. 6 0
008 Und?;}cb;i:iged 8.3 0
008 Undiﬁgged 81.4 0
010 . 79.9 0
vl Fulljirt?%iffcf;irged 63.9 0
012 Fulli‘fﬁdéi}z‘farged 63.1 0
013 Ful 15?%1%(0?;11"1;& 65. 0 0
014 l’ullﬁjii}iffcfarged 60. 4 0
015 Ful lgf%iﬁchlarged 59.5 0
016 Fu11§yéfii?ilrged 99. 7 o
017 Ful 17;??511“(1 65.5 %
018 I?ull%ﬁjfcfarged 67. 1 0
019 Ful l%%i}}fcf;rged 65.0 0
020 FEE S 61.3 0

Fully discharged

&z DA R-BRE F-R K 0-LfK. RAK. LKE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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) 6 HRR B 4 A I
No. Name of Test Items Crush
Sample No. Sample Status ' C Other Event
Sl Und?:ziﬁjiged 19.6 0
s Undi?l’i;%gud 19.6 0
e Undi?ﬁiged 19.9 0
e Und?i?t(lzged 19.9 0
o Undi?}ﬁ;ﬁrged 20.0 0
o Full;j: ﬁ?cf;rged 158 2
et Full%j%i}f(cf;rged 19.5 0
- Fuuﬁji%i}?:sarged 19.9 o
o Fuuj?%fcf}uged 20. 2 0
030 Rullly dlochared 20.6 0
Ll F#spy | This space intentionally left

blank

&iE: D-fRAk F-RK 0-LMIR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B3 : WNAE LA | L
No. Name of Test Items Forced discharge
%5 R A HAE
Sample No. Sample Status o -
. SEATTR
031 Fully discharged 0
. SEATBUR,
032 Fully discharged 0
SEATRHL
033 Fully discharged 0
; SEAUR
034 Fully discharged 0
E SEATR L
035 Fully discharged 0
SEATRHL
036 Fully discharged 0
037 Fully discharged 0
SEAT
038 Fully discharged 0
. SEATR
039 Fully discharged 0
g
FEABUR
040 Fully discharged 0O
N This space intentionally
BrAA left blank

BiE: D-fRAK F-ARLK O-RMIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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